Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:18:35 26 Jun 2014 R T ;'F'Wt".'hannﬂ'

Center Freqs
79.5000000 kHzi

Start Freq!

9.00060000 kHz|
S

Stop Frqu
1506686066 kHzi

CF Step|
14.1600000 kHz|
RAuto Mani

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On D__E

WEH

Copyright 2000-2011 Agilent Technologies

Plot 1783 — Channel 3 (lower ch) @ BPSK 27Mbps

% Agilent 11:18:39 26 Jun 2614 R T |Freg/Channel

|
it Center Freq|
L3 A ite 15.0750000 MHZj

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1784 — Channel 3 (lower ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 937 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:18:53 26 Jun 2014 R T |Fregq/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
97.0000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1786 — Channel 3 (lower ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 938 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:18:59 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1788 — Channel 3 (lower ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 939 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:19:06 26 Jun 2014 R T |Fregq/Channel

Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1790 — Channel 3 (lower ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 940 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:19:12 26 Jun 2014 R T |Fregq/Channel

B Atten 6 dB " 68.99 dB { Center Freq!

PASS LIMITL

23.0009000 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

R L MHz WIBH 3 MHz 1 5 (8192 pt

Plot 1791 — Channel 3 (lower ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 941 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)
i Agilent 11:19:55 26 Jun 2014 R T |Fregq/Channel
|

StartFreq|
900800606 kHz|
I

Stop Frqu
1506686066 kHzi

CF Step|
14.1600000 kHz|
RAuto Mani

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On

i o

WBH : 5 5) I |

Copyright 2000-2011 Agilent Technologies

Plot 1792 — Channel 3 (lower ch) @ QPSK 81Mbps

% Agilent 11:19:58 26 Jun 20814 R T |Freg/Channel

|
it Center Freq|
L3 A ite 15.0750000 MHZj

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1793 — Channel 3 (lower ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 942 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:20:12 26 Jun 2014 R T |Fregq/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
976006600 MHz|

Auto Man;

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1795 — Channel 3 (lower ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 943 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:20:19 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
406.000600 MHz|
Auto Mani
(

Freq Offset|
B.00080000 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1797 — Channel 3 (lower ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 944 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:20:25 26 Jun 2014 R T |Freq/Channel

Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
406.006600 MHz|

Auto Man;

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1799 — Channel 3 (lower ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 945 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:20:32 26 Jun 2014 R T |Fregq/Channel
43 GHz

Center Freq!
23.0008008 GHz

Bm Atten 6 dB -l._
PASS LIMIT1
StartFreq

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

WRes BM 1 MHz WEBH 3 MHz 1 5 (8192 pt

Plot 1800 — Channel 3 (lower ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 946 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)
i Agilent 11:21:21 26 Jun 2014 R T |Fregq/Channel
|

StartFreq|
900800606 kHz|
I

Stop Frqu
1506686066 |<Hzi

CF Stepi
14.1060000 kHz|
RAuto Man|

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On D__E

I'
i

Copyright 2000-2011 RAgilent Technulngles

Plot 1801 — Channel 3 (lower ch) @ 16QAM 162Mbps

|
it Center Freq|
L3 A ite 15.0750000 MHZj

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1802 — Channel 3 (lower ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 947 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:21:38 26 Jun 2014 R T |Fregq/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
97.0000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1804 — Channel 3 (lower ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 948 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:21:44 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1806 — Channel 3 (lower ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 949 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:21:51 26 Jun 2014 R T |Fregq/Channel

Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
406.006600 MHz|

Auto Man;

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1808 — Channel 3 (lower ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 950 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:21:58 26 Jun 2014 R T |Fregq/Channel

Bm Atten &6 dB ) 7.67 dB { Center Freq!

PASS LIMITL

23.0009000 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

R L MHz WIBH 3 MHz 1 5 (8192 pt

Plot 1809 — Channel 3 (lower ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 951 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:22:30 26 Jun 2014 R T E"F_thannﬂ

Center Freqs
79.5000000 kHzi

Start Freq!

9.00060000 kHz|
S

Stop Frqu
1506686066 kHzi

CF Step|
14.1600000 kHz|
RAuto Mani

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On

i o

Hz WBH : 5 5) I |

Copyright 2000-2011 Agilent Technologies

Plot 1810 — Channel 3 (lower ch) @ 64QAM 270Mbps

% Agilent 11:22:33 26 Jun 2014 R T |Freg/Channel

|
it Center Freq|
L3 A ite 15.0750000 MHZj

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1811 — Channel 3 (lower ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 952 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:22:48 26 Jun 2014 R T |Fregq/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
97.0000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1813 — Channel 3 (lower ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 953 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:22:54 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
406.000600 MHz|
RAuto Mani
(

Freq Offset|
B.00080000 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1815 — Channel 3 (lower ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 954 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:23:00 26 Jun 2014 R T |Fregq/Channel

Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1817 — Channel 3 (lower ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 955 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:23:07 26 Jun 2014 R T |Fregq/Channel

GHz

Bm Atten 6 dB ) 4B Center Freq!

PHSS LIHITl 23.6000000 GHZ-.

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

WRes BM 1 MHz WEBH 3 MHz 1 5 (8192 pt

Plot 1818 — Channel 3 (lower ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 956 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

i Agilent 11:23:36 26 Jun 2014 R T |Fregq/Channel

Start Freq!
900800606 kHz|
I

Stop Frqu
1506686066 |<Hzi

CF Stepi
14.1060000 kHz|
RAuto Man|

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On

i o

w\EH - s s) | |
opyright 2000-2011 RAgilent Technologies
Plot 1819 — Channel 7 (middle ch) @ BPSK 27Mbps

% Agilent 11:23:46 26 Jun 20814 R T |Freg/Channel

Center Frqu
156750880 MHZj

dBm #(tte

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1820 — Channel 7 (middle ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 957 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:23:54 26 Jun 2014 R T |Fregq/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
976006600 MHz|

Auto Man;

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1822 — Channel 7 (middle ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 958 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:24:00 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1824 — Channel 7 (middle ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 959 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:24:07 26 Jun 2014 R T |Freq/Channel

Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1826 — Channel 7 (middle ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 960 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:24:13 26 Jun 2014 R T |Fregq/Channel

Bm Atten 6 dB ' A ; . Center Freq!

PASS LIMITL

23.0009000 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

WRes BM 1 MHz JBH 3 MHz 1 5 (8192 pt

Plot 1827 — Channel 7 (middle ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 961 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

i Agilent 11:26:22 26 Jun 2014 R T E"F_thannﬂ

Center Freqs
79.5000000 kHzi

Start Freq!

9.00060000 kHz|
S

Stop Frqu
1506686066 kHzi

CF Step|
14.1600000 kHz|
RAuto Mani

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On D__E

Wy & ms ts)
Copyright 2000-2011 Agilent Technologies

Plot 1828 — Channel 7 (middle ch) @ QPSK 81Mbps

|
it Center Freq|
L3 A ite 15.0750000 MHZj

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1829 — Channel 7 (middle ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 962 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:26:40 26 Jun 2014 R T |Fregq/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
97.0000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1831 — Channel 7 (middle ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 963 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:26:46 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
406.000600 MHz|
Auto Mani
(

Freq Offset|
B.00080000 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1833 — Channel 7 (middle ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 964 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:26:53 26 Jun 2014 R T |Fregq/Channel
L AR Center Freq|
15.0006000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1835 — Channel 7 (middle ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 965 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:26:59 26 Jun 2014 R T |Fregq/Channel

B Atten 6 dB " 68.83 d { Center Freq!

PASS LIMITL

23.0009000 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

WRes BM 1 MHz JBH 3 MHz 1 5 (8192 pt

Plot 1836 — Channel 7 (middle ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 966 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

i Agilent 11:27:32 26 Jun 2014 R T |Fregq/Channel

Start Freq!
900800606 kHz|
I

Stop Frqu
1506686066 |<Hzi

CF Stepi
14.1060000 kHz|
RAuto Man|

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On

i o

w\EH - s ots) |
opyright 2000-2011 RAgilent Technologies
Plot 1837 — Channel 7 (middle ch) @ 16QAM 162Mbps

% Agilent 11:27:36 26 Jun 20814 _R T |Freg/Channel

Center Frqu
156750880 MHZj

dBm #(tte

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1838 — Channel 7 (middle ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 967 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:27:49 26 Jun 2014 R T |Fregq/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
976006600 MHz|

Auto Man;

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1840 — Channel 7 (middle ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 968 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:27:56 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
409000000 MHz|
| Auto Man

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1842 — Channel 7 (middle ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 969 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:28:03 26 Jun 2014 R T |Fregq/Channel
el Aol Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
406.006600 MHz|

Auto Man;

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1844 — Channel 7 (middle ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 970 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:28:10 26 Jun 2014 R T |Fregq/Channel

Bm Atten & dB ) 7.91 ¢ { Center Freq!

PASS LIMITL

23.0009000 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

WRes BM 1 MHz JBH 3 MHz 1 5 (8192 pt

Plot 1845 — Channel 7 (middle ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 971 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:28:41 26 Jun 2014 R T ;'F'Wt".'hannﬂ'

Center Freqs
""" 79.5000000 kHzi

Start Freq!

9.00060000 kHz|
S

Stop Frqu
1506686066 |<Hzi

CF Stepi
14.1060000 kHz|
RAuto Man|

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
Un D__E

Hz WEH

Copyright 2000-2011 Agilent Technologies

Plot 1846 — Channel 7 (middle ch) @ 64QAM 270Mbps

% Agilent 11:28:44 26 Jun 20814 R T |Freg/Channel

|
it Center Freq|
L3 A ite 15.0750000 MHZj

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1847 — Channel 7 (middle ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 972 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:28:58 26 Jun 2014 R T |Fregq/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
97.0000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1849 — Channel 7 (middle ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 973 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:29:05 26 Jun 2014 R T |Freq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1851 — Channel 7 (middle ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 974 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:29:11 26 Jun 2014 R T |Fregq/Channel

Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1853 — Channel 7 (middle ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 975 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:29:18 26 Jun 2014 R T |Fregq/Channel

Bm Atten &6 dB ) 7.70 dB { Center Freq!

PASS LIMITL

23.0009000 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

WRes BM 1 MHz JBH 3 MHz 1 5 (8192 pt

Plot 1854 — Channel 7 (middle ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 976 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)
i Agilent 11:29:56 26 Jun 2014 R T |Freq/Channel
|

StartFreq|
900800606 kHz|
I

Stop Frqu
1506686066 kHzi

CF Step|
14.1600000 kHz|
RAuto Mani

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On

i o

Hz WBH : 5 5) I |

Copyright 2000-2011 Agilent Technologies

Plot 1855 — Channel 11 (upper ch) @ BPSK 27Mbps

% Agilent 11:29:59 26 Jun 20814 R T |Freg/Channel

|
it Center Freq|
L3 A ite 15.0750000 MHZj

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1856 — Channel 11 (upper ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 977 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:30:13 26 Jun 2014 R T |Freg/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
976006600 MHz|

Auto Man;

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1858 — Channel 11 (upper ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 978 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:30:20 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
409000000 MHz|
Auto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1860 — Channel 11 (upper ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 979 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:30:27 26 Jun 2014 R T |Fregq/Channel

Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1862 — Channel 11 (upper ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 980 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:30:33 26 Jun 2014 R T |Fregq/Channel

Bm Atten &6 dB ) : { Center Freq!

PASS LIMITL

23.0009000 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

R L MHz WIBH 3 MHz 1 5 (8192 pt

Plot 1863 — Channel 11 (upper ch) @ BPSK 27Mbps

Addvalue Innovation Pte Ltd Page 981 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

i Agilent 11:31:07 26 Jun 2014 R T ;'F'Wt".'hannﬂ'

Center Freqs
79.5000000 kHzi

Start Freq!

9.00060000 kHz|
S

Stop Frqu
1506686066 |<Hzi

CF Stepi
14.1060000 kHz|
RAuto Man|

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On D__E

Copyright 2000-2011 RAgilent Technulngles

Plot 1864 — Channel 11 (upper ch) @ QPSK 81Mbps

|
it Center Freq|
L3 A ite 15.0750000 MHZj

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1865 — Channel 11 (upper ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 982 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:31:25 26 Jun 2014 R T [Freq/Channel
13 MHz

Center Frqu
515.000000 MHz%

Start Freq!

36.0060006 MHz|
JE—

4Bm #Atten 6 dB

PASS LIMIT1

Stop Frqu
1.ba66Ha6E0 GHzi

CF Step|
97.0000000 MHz|
Auto Mani

[
Freq Offset|
B.ABBGGGEEH Hzé

Signal Track!
On @Fj

W 100 | wWE H:

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1866 — Channel 11 (upper ch) @ QPSK 81Mbps

% Agilent 11:31:28 26 Jun 20814 R T |Freg/Channel

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1867 — Channel 11 (upper ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 983 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:31:31 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1869 — Channel 11 (upper ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 984 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:31:38 26 Jun 2014 R T |Fregq/Channel
. fa Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
409000000 MHz|
Auto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1871 — Channel 11 (upper ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 985 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:31:44 26 Jun 2014 R T |Fregq/Channel

Bm Atten & dB ) 7 II___II__ . Center Freq!

PASS LIMITL

23.0009000 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

R L MHz WIBH 3 MHz 1 5 (8192 pt

Plot 1872 — Channel 11 (upper ch) @ QPSK 81Mbps

Addvalue Innovation Pte Ltd Page 986 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

i Agilent 11:32:26 26 Jun 2014 R T |Fregq/Channel

Start Freq!
900800606 kHz|
I

Stop Frqu
1506686066 |<Hzi

CF Stepi
14.1060000 kHz|
RAuto Man|

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On

i o

w\EH - s |
opyright 2000-2011 RAgilent Technologies
Plot 1873 — Channel 11 (upper ch) @ 16QAM 162Mbps

% Agilent 11:32:29 26 Jun 20814 R T |Freg/Channel

Center Frqu
156750880 MHZj

dBm #(tte

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1874 — Channel 11 (upper ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 987 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:32:43 26 Jun 2014 R T |Fregq/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
976006600 MHz|

Auto Man;

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1876 — Channel 11 (upper ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 988 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:32:50 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
406.000600 MHz|
RAuto Mani
(

Freq Offset|
B.00080000 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi

) CF Step|
2 400.600000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1878 — Channel 11 (upper ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 989 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:32:56 26 Jun 2014 R T |Fregq/Channel

Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1880 — Channel 11 (upper ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 990 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:33:03 26 Jun 2014 R T |Fregq/Channel

Center Freq!
23.0008008 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

Operation Status. C:/THPIMA F file saved
Plot 1881 — Channel 11 (upper ch) @ 16QAM 162Mbps

Addvalue Innovation Pte Ltd Page 991 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

i Agilent 11:33:34 26 Jun 2014 R T ;'F'Wt".'hannﬂ'

Center Freqs
79.5000000 kHzi

Start Freq!

9.00060000 kHz|
S

Stop Frqu
1506686066 kHzi

CF Step|
14.1600000 kHz|
RAuto Mani

[
Freq Offset|
B.o0ERAAGA Hzi

Slgnal Track!
On D__E

Copyright 2000-2011 RAgilent Technulngles

Plot 1882 — Channel 11 (upper ch) @ 64QAM 270Mbps

|
it Center Freq|
L3 A ite 15.0750000 MHZj

PASS LIMIT1

Start Freq!

3 150.600000 kHz!
_—J

Stop Freq;
300080080 MHz

CF snepE
2.98500000 MHz|

Auto Man|

Freq Offset!

0.00660060 Hz

Signal Track
0ff

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1883 — Channel 11 (upper ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 992 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:33:51 26 Jun 2014 R T |Freg/Channel

Center Frqu
515.000000 MHz%

Start Freq!

306000000 MHz|
S —

3 dBm #Htte

PASS LIMIT1

Stop Frqu
1.68a6Ha60 GHzi

CF Step|
976006600 MHz|

Auto Man;

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

1100 kH WE Hz  Sweep §
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq|
Ga phtie 306000000 Gsz

PASS LIMIT1

Start Freq!

1.86000606 GHz|
- 1

Stop Freq%
5.08000000 GHzi
CF Step|
400.000000 MHz|

Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1885 — Channel 11 (upper ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 993 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:33:58 26 Jun 2014 R T |Fregq/Channel

Center Frqu
7.00000000 GHz%

Start Freq!

5.06000606 GHz|
R

Bm #Htte

PASS LIMIT1

Stop Frqu
908060060 GHzi

CF Step|
409000000 MHz|
RAuto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

|
(e Center Freq|
Ga phtie 11.6006000 Gsz

PASS LIMIT1

Start Freq!

9.06000600 GHz|
- 1

Stop Freq%
130080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1887 — Channel 11 (upper ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 994 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:34:04 26 Jun 2014 R T |Fregq/Channel

Center Frqu
15.6000000 GHz%

Start Freq!

13.6000606 GHz|
N

Bm #Htte

PASS LIMIT1

Stop Frqu
17.80608606 GHzi

CF Step|
409000000 MHz|
Auto Mani

[
Freq Offset|
B.00660066 Hzé

Signal Track!
On @Fj

{1 MHz WEBH 3 MHz oop &
File Operation Status. C:/TMPIMAGE.GIF file saved

|
(e Center Freq)
Ga phtie 19.6000600 Gsz

PASS LIMIT1

Start Freq!

17.6000606 GHz|
- 1

Stop Freq%
21.0080080 GHzi
CF Step|
400,000000 MHz|
Futo Man|

Freq Offset!

0.00660060 Hz

Signal Track
On 0ff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1889 — Channel 11 (upper ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 995 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11n (40MHz)

% Agilent 11:34:11 26 Jun 2014 R T |Fregq/Channel

B Atten 6 dB " 68.89 dB { Center Freq!

PASS LIMITL

23.0009000 GHz

Start Freqi

21.8009000 GHz
=

Stop Freq
250080088 GHz

CF Step
466066068 MHz
Auto Man

|
Freq Offset|
0.00000000 Hzé

Signal Track
On Off;

R L MHz WIBH 3 MHz 1 5 (8192 pt

Plot 1890 — Channel 11 (upper ch) @ 64QAM 270Mbps

Addvalue Innovation Pte Ltd Page 996 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



